Age Range: 11/2-4 .
Weight Limit: 50 Ibs pHWEn CO729 L || \] eep =
Surfaces: Asphalt & w”EEl s
Other Hard Surfaces d - B I u e
Speed: 2 1/2 MPH by Fisher-Price"
For/Rev
Colors: BlueBody/ 6 VOLT Preschool Series
Black Wheels
Intro: 2003

Suggested Retail:  $74.88

Box Dimensions:  38X26X17
Warranty One Year
Vehicle
6 Months
Battery
48
25—
33
N\ 60§
Rev. 05/26/04
Item Part Item Part Item Part
No. Description No. Qty. No. Description No. Qty. No. Description No. Qty.
Working / Electrical Parts 30. Shifter Lever N/A 74532-2229 1 63. Rear Axle 76135-4509 1
_ 31. Radio Dial 74765-2709 2 64. Rear Axle Spacer N/A 76136-4419
L ?(\)/rg:rttghypplememal Sheet) 8828%_(1)53;1 % 32.  Steering Wheel Button 74598-2759 1 65. Steering Linkage Assy. 76181-4229 1
2. 6V Charger 00801-0975 1 33. Traction Band Set 76131-2019 1 66. 7/16 Washer 0801-0196 3
3. Motor Gearbox Assembly ~ 74780-9509 1 34 Gas Cap Assembly 75597-2089 1
4. Gearbox W/out Motor 74580-0260 1 35 Driver 73233-2239 1
5. Motor Pinion Assembly 74500-9539 1 36. Dash Panel Set/Bezel Set 74598-2699 1
6. Main Hamess Assembly ~ 74780-9799 1 37 Motor Cover 147502359 1 e Shown
7. Control Switch F/R 00801-0885 1 38 DashKnob 747652719 2
8.  Footboard Assembly 747659389 1 39 Hoodlatch Assembly 78490-9559 2 |arge Parts Bag 74598-9289 1
40. Hood C0729-2119 1 Hardware Bag 74547-9279 1
Plastic / Other Parts 41. Dash C0729-2139 1 Owner's Manual €0727-0920 1
Main Decal Sheet C0729-0330 1
15 Body wiDash & Hood M s 4  Hardware/Metal Parts Small Label Sheet C0729-0340 1
18, Grill Assm w/Turmn Signal Lens74765-9149 1 46. Sport Bar (Roll Bar) 76135-4219 1 Adhesive Clip (Harness) 0801-0313 1
19 False Motor Cover 74780-2379 1 47, Steering Column 74780-4239 1 Footswitch Singalux 00801-0538 l
20' Windshield 3800-6733 1 48. #8 X 1" Screw 0912-8003 12 Front Post Bushing 74770-2669 2
21 Windshield Frame C0729-2339 1 49. #8 X 18 X 1" Screw 0801-0222 2 Rear Axle Post Support 74770-2369 2
22. Tailight Housing Set 732332759 1 o0 #EXUZ Screw NA 0801-0280 11
23. Headlight Lens 74547-2279 2 oL (Order Hardware Bag)
24. False Spark Plug Wires 78480-2129 1 22 #551X \}\/1 % Screw N/A 008011'02870 g
25. Tailight Lens Set 73233-2279 1 03 5/16 Washer 0801-0253
26 Steering Wheel Assembly ~ 74598-8010 1 2/. 354 Cap Nut Lo &
27. Microphone Assy w/cord ~ 73233-9479 1 . 7;‘1)”tA IeB bi faesos 7
28. Sport Bar Cover Set 74508-8001 1 60. 7/16 Axle Bushing 950-2689
29. Key Assembly 74765-9369 1 61. Round Bushlng—(front) 74770-2539 4

N/A = Not Available

Bold and Underlined parts are to be purchased and installed by Service Centers only. These

items may not be sold directly to consumers by Service Centers or Fisher-Price.




